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Report No. : FG061509D

%3 FCC RF Test Report

26dB Bandwidth

Mode FR1 n5+66A : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz SMHz 10MHz 10MHz 20MHz 20MHz
Mod. PI/2 BPSK QPSK PI/2 BPSK QPSK PI/2 BPSK QPSK

Lowest CH 4.87 4.7 9.41 9.25 18.58 18.62
Middle CH 4.9 4.71 9.21 9.23 18.82 18.62
Highest CH 4.72 4.75 9.41 9.25 18.7 18.66
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061509D

FR1 n5+66A / 5MHz / DFT-S OFDM

PI/2 BPSK

QPSK

Lowest Channel

Lowest Channel

pectrum & pectrum &
Ref Level 23.70 dom  Offset 3.70 db = RBW 100 khz Reflevel 23.70 dom  Offset 3.70 dé & RBW 100 khz
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ML 1 5264 MHz 12.70 dém ndB down 4,575 MHz [ 1 B25,261 MHz 13.10 dBm ndB down 4,705 MHz
T 1 824,132 MHz -13.49 dam e 26.00 ds T 1 824,142 WHz -12.24 dam e 26.00 ds
T2 1 523,007 MHz -13.30 dBm Q factor 169.5 T2 1 523,548 MHZ -13.67 dBm Q factor 175.4
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Middle Channel

Spectrum pectrum
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Type | Ref | Tre | X-value | Y-value Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 836,18 MHz 12.71 d8m ndB down 4,005 MHz M1 1 837,799 MHz 12.39 d8m ndB down 4715 MHz
T 1 834,012 MHz -13.31 dam nd2 26.00 d& 1 1 834,132 MHz -14.29 dam nd2 26.00 d&
T2 1 838,918 MHz -13.11 dém Q factor 170.5 T2 1 838,848 MHz -12.73 dém Q factor 177.7
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pectrum & pectrum &
Ref Level 23.70 dom  Offset 3.70 db @ RBW 100 khz RefLevel 23.70 dom  Offset 3.70 dé & RBW 100 khz
jo ALt 30dB  SWT 10 ps & VBW 300 kHz  Mode Auto FFT b ALL 30dB  SWT 19 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 846,27 MH2 12.76 dBm ndB down 4,725 MHz M1 1 B47.799 MHz 14.34 dBm ndB down 4,755 MHz
T 1 844,122 MHz -12.84 dBm nd@ 26.00 d& 1 1 844,112 MHz -12.14 dBm nds 26.00 d&
T2 1 848,848 MH2 -13.55 dam Q factor 179.1 T2 1 848,868 MH2 -11.93 dam Q factor 178.3
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061509D

FR1 n5+66A / 10MHz / DFT-S OFDM
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QPSK
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Lowest Channel

pectrum & pectrum &
Ref Level 23.70 dom  Offset 3.70 db = RBW 100 khz Reflevel 23.70 dom  Offset 3.70 dé & RBW 100 khz
o At 30dE SWT 37.09ps @ VBW 300kHz  Mode auto FFT o Att 30dE SWT 37.9ps @ VBW 300 kHz  Mode auto FFT
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Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 832,976 MHz 12.21 dBm ndé down 3,411 MHz M1 1 827,561 MHzZ 10.42 dBm ndé down 9,251 MHz
T 1 824,045 MHZ -13.50 dam e 26.00 ds T 1 824,165 MHz -15.02 dam e 26.00 ds
T2 1 833,456 MHz -13.34 dBm Q factor 88.5 T2 1 833,416 MHz -13.70 dm Q factor 89.5
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Middle Channel

Spectrum pectrum
Ref Level 23.70 dom  Offset 3.70 db = RBW 100 khz Reflevel 23.70 dom  Offset 3.70 dé & RBW 100 khz
o At 30dE SWT  37.5ps @ VBW 300kHz  Mode auto FFT e Att 30dE SWT  37.0ps @ VBW 300kHz  Mode auto FFT
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Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 836.9 MHz 12.13 dBm ndB down 9.211 MHz M1 1 837,019 MHz 11.01 d8m ndB down 9,231 MHz
T 1 831,708 MHz -15.52 dam nd2 26.00 d& 1 1 831,705 MHz -16.07 dam nd2 26.00 d&
T2 1 840,916 MHz -12.16 dBm Q factor 0.9 T2 1 840,936 MHz -16.10 dBm Q factor 0.8
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o At S0d8 SWT 37.0ps @ VBW 300 kHz  Mode Auto FFT o At S0d8 SWT 37.0ps @ VBW 300 kkz  Mode Auto FFT
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Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 845,379 MH2 12.14 d8m ndB down 9.411 MHz M1 1 844,739 MHz 10.73 dBm ndB down 9.251 MHz
T 1 839,005 MHz -13.79 dam nd@ 26.00 d& 1 1 839,205 MHz -16.56 dBm nd@ 26.00 d&
T2 1 848,416 MH2 -12.18 dBm Q factor 89.8 T2 1 848,456 MH2 -15.12 dBm Q factor 91.3
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Report No. : FG061509D

FR1 n5+66A / 20MHz / DFT-S OFDM

PI/2 BPSK

QPSK

Lowest Channel

Lowest Channel

pectrum & pectrum &
Ref Level 23.70 dom  Offset 3.70 db = RBW 300 khz Reflevel 23.70 dom  Offset 3.70 dé & RBW 300 khz
o At 30dE SWT 18.9ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 189ps @ VBW 1MHz  Mode Auto FFT
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Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 B25.608 MHz 12.37 dBm ndé down 18,581 MHz M1 1 B30, 164 MHzZ 12.17 dBm ndé down 18,621 MHz
T 1 824,17 MHz -12.19 dam e 26.00 ds T 1 824,13 WHz -15.01 dam e 26.00 ds
T2 1 842,751 MHz -12.75 dm Q factor 44.4 T2 1 842,751 MHz -14.26 dBm Q factor 44.5
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Middle Channel

Spectrum pectrum
Ref Level 23.70 dom  Offset 3.70 db = RBW 300 khz Reflevel 23.70 dom  Offset 3.70 dé & RBW 300 khz
o At 30dE SWT 18.9ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 185ps @ VBW  1MHz  Mode auto FET
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Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 840,206 MH2 0.89 dBm ndB down 18,821 MHz M1 1 834,142 MHz 10.93 dBm ndB down 18,621 MHz
T 1 826,50 MHz -17.56 dam nd2 26.00 d& 1 1 826,63 MHz -13.74 dam nd2 26.00 d&
T2 1 845,411 MHz -15.97 dam Q factor 44.5 T2 1 845,251 MHz -14.95 dm Q factor 44.0
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pectrum & pectrum &

Ref Level 23.70 dbm  Offset 3,70 db & RBW 300 kHz Ref Level 23.70 dm  Offset 3,70 0B & RBW 300 kHz
jo ALt 30dB  SWT 18.0 ps & VBW 1 MHz  Mode Auto FFT b ALL 30dB  SWT 18.9 ps & VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 B837.761 MHz 10.66 dBm ndB down 18,701 MHz M1 1 839,16 MHz 11.51 d8m ndB down 18.661 MHz
T 1 829,17 MHz -15.35 dam nd@ 26.00 d& T1 1 829,13 MHz -14,70 dm nd@ 26.00 d&
T2 1 847,871 MH2 -15.28 dBm Q factor 44.8 T2 1 847,791 MHZ -13.54 dam Q factor 45.0
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s=amranas. FCC RF Test Report Report No. : FG061509D

Occupied Bandwidth

Mode FR1 n5+66A : OB BW(MHz) / DFT-S OFDM
BW 5MHz SMHz 10MHz 10MHz 20MHz 20MHz
Mod. PI/2 BPSK QPSK PI/2 BPSK QPSK PI/2 BPSK QPSK
Lowest CH 4.45 4.47 8.93 8.91 18.58 18.62
Middle CH 4.44 4.46 8.93 8.93 18.82 18.62
Highest CH 4.53 4.47 8.93 8.91 18.7 18.66
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FR1 n5+66A / 5MHz / DFT-S OFDM

PI/2 BPSK

QPSK

Lowest Channel

Lowest Channel

pectrum o pectrum
Ref Level 23.70 dom  Offset 3.70 db = RBW 100 khz Reflevel 23.70 dom  Offset 3.70 dé & RBW 100 khz
o At 30dE SWT 19 ps @ VBW 300kHz  Mede auto FFT e Att 30dE SWT  19ps » VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
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Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 826,81 MHz 13.04 dBm M1 1 827,559 MHz 12.63 dBm
T 1 82426724 MHZ 5.65 daim oce Bw 4.455544456 MH2 T 1 82475725 WHz 7.22 dam oce Bw 4.475524476 MH2
T2 1 528,71778 MHz 9.00 dBm T2 1 828,72777 MHz 7.21 dom
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Middle Channel

Middle Channel

Spectrum pectrum
Ref Level 23.70 dom  Offset 3.70 db = RBW 100 khz Reflevel 23.70 dom  Offset 3.70 dé & RBW 100 khz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [0 35k Max
20 dom CETEN] 14.7 dBm| 20 dom 12.66 dBm|
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OF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 835,371 MHz 14.37 d8m M1 1 836.01 MHz 12.66 dBm
T 1 8343002 MHz 4.71 dam Occ Bw 4.445554446 MH2 1 1 83426324 MHz 7.23 dém Occ Bw 4.465534466 MH2
T2 1 838, 74775 MHz 7.16 dBm T2 1 838,72777 MHz 8.05 dbm
— ] — ] e

Highest Channel

Highest Channel

pectrum & pectrum &
Ref Level 23.70 dom  Offset 3.70 db @ RBW 100 khz RefLevel 23.70 dom  Offset 3.70 dé & RBW 100 khz
jo ALt 30dB  SWT 10 ps & VBW 300 kHz  Mode Auto FFT b ALL 30dB  SWT 19 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
20 dom CETEN] 12.43 b 20 dom CETEN] 12.7% B
M 845.03100 MHz| X 845.69100 MHz|
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CF B846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 B845.031 MH2 12.43 d8m M1 1 845,601 MHz 12.74 d8m
T 1 844,23227 MHz 8.45 dbm Oce Bw 4.535464535 MHz T1 1 844,25225 MHz 6.44 dom Oce Bw 4.475524476 MHz
T2 1 84876773 MHZ 5.64 darm T2 1 84872777 MHZ 6.19 dam
L )| J L )| J 2
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061509D

FR1 n5+66A / 10MHz / DFT-S OFDM

PI/2 BPSK

QPSK

Lowest Channel

Lowest Channel

pectrum o | o
Ref Level 23.70 dom  Offset 3.70 db = RBW 100 khz Reflevel 23.70 dom  Offset 3.70 dé & RBW 100 khz
o At 30dE SWT 37.09ps @ VBW 300kHz  Mode auto FFT o Att 30dE SWT 375 ps @ VBW 300kH:  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 dom CETEN] 1055 dem| 20 dom CETEN] 11.36 dBm|
11 627.3020 MHez| M1 627.7010 MHez|
- Y - M
10 dBm S __OCCBE ] 8.931068931 MHZ] 10 dBm L - TR B 8.911088911 MHZ]
RN PUTA AT PRTRTAVAN PV T o T T \“J?U A
0 dém \ 0 dem !l
-10d - ' 10 d | \
/ |
F -20 di
L f Wi,
aval W ! e
R [(PRRTIYRY A ; VAl A
L A AR LALTA MUTATY,
¥
-50 50
60 df -0 d
70 -70
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 627,302 MHz 10.55 dém M1 1 827,701 MHz 11.36 dBm
T 1 8243447 MHz 8.55 dam oce Bw £.031068931 MH2 T 1 824,347 WHZ 6.27 dam oce Bw £.911088911 MH2
T2 1 833,2757 MHz 7.29 dBm T2 1 833,2557 MHz 7.93 dBm
L )i J L )i J i e
pectrum | o
Ref Level 23.70 dom  Offset 3.70 db = RBW 100 khz Reflevel 23.70 dom  Offset 3.70 dé & RBW 100 khz
o At 30dE SWT 37.09ps @ VBW 300kHz  Mode auto FFT o Att 30dE SWT 375 ps @ VBW 300kH:  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 dom 10,93 dem| 20 dom CETEN] 12.06 dBm|
N 638.0980 MHz| i 637.1190 MHz|
10 dBm - 8.931068931 MHZ] 10 dBm . X _occhw T2 8.931068931 MHZ]
T }‘4 .Uu‘\, i CLF \.‘,M,» W\ 7 '\\h'\\/\’.L,\J\nﬁl f\’ AT LYY "'»..f'ﬂf of
A') ! L/
0 dbm—rit I 0 dem ‘| L ¥ \
104 | 0 ¢l |
10 i i 10 ] t
-20 d i 20 d
30 gk fi £ i a0d 5 ‘ “ LJ-LL fe F
i , il M [ ¥ v o i
WA L PV T - "Ly
-0 d 40 di -
-50 -50
60 df -0 d
70 -70
OF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 838,038 MH2 10.93 d8m M1 1 837,119 MHz 12.06 dBm
T 1 8318447 MHz 7.95 dm Occ Bw £.031068031 MH2 1 1 8318447 WHz 7.36 dam Occ Bw £.031068031 MH2
T2 1 840,7757 MHz 5.74 dom T2 1 840,7757 MHz 5.67 dom
L )i J L )i J i e
& Spectrum &

Ref Level 23.70 dom Offset 3.70 db @ RBW 100 khz ReflLevel 23.70 dom  Offset 3.70 dé & RBW 100 khz
jo ALt 30dE SWT 37.0 s @ VBW 300 kHz Mode Auto FFT b ALL 30dE SWT 37.9ps & VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 dom CETEN] 11.05 i 20 dom CETEN] 1142 i
M1 846.0780 MHz| M 041.0220 MHz|
10 dBm I o B 8.931068931 MHZ] 10 dBm x X Occ By T 8.911088911 MHZ]
A A M | A n T T T e g
L ISP l‘il‘m‘r*\ﬂ. A T TV | TP g
0dem . 0 dém J L
-0 \ -10di
| | [
-20 d | .20 d |
A 1 ‘
0 g — [ FA W 4 a0 J””J i
Wi ) )Jd.n v A Hi] M IR Iy k)
A D W Wy v b
a0 gam—Y W A 1L ety
W iy
S0 50
60 df -0 d
70 -70
CF B44.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 846,078 MH2 11.05 d8m M1 1 841,822 MHz 11.42 dBm
T 1 839,3447 MHz 6.67 dom Occ Bw £.931068931 MHz 1 1 839, 3646 MHz 5.42 dBm Occ Bw £.911088911 MHz
T2 1 848,7757 MHz 7.28 darm T2 1 848,7757 MHZ 6.16 dam
L )| J L )| J i we

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF009

Page Number : A71 of A331
Report Issued Date : Aug. 24, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG061509D

FR1 n5+66A / 20MHz / DFT-S OFDM

PI/2 BPSK

QPSK

Lowest Channel

Lowest Channel

pectrum & pectrum &
Ref Level 23.70 dam  Offset 3.70 db = RBW 300 khz Ref Level 23.70 dom  Offset 3.70 0B w RBW 300 knz
o At 30dE SWT 18.9ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 185ps @ VBW  1MHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 dem Iy 1220 dbm| 20 dom 1172 dbm)|
1 633.4810 MHz| 637.9160 MHez|
T - -
10 dBm Lo QecBw . 12 17.982017982 MHe| 10 dBm " 3 I 17.782217782 MHe|
V AW W v T GrR
0 d8m ‘ \ 0 dém | u
]
-10 ‘. ‘\ 10 d -
-20 d 20 d
i Aty
0 SV .V, . 20 dory T PR Sy
I WL [ TR N ﬁw‘\j V Mt
40 d Ly L40 o M
\f
-50 -50
-60 o -e0d
70 -70
CF 834.0 MHz 1001 pts Span 40.0 MHz CF 834.0 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc X-value ¥-value Function Function Result Type | Ref | Trc X-value Y-value Function Function Result
Yp! ¥
ML 1 633,481 MHz 12.20 dBm M1 1 837,916 MHz 11.72 dBm
T 1 24,4495 MHz 7.74 dom oce Bw 17.982017982 Mz T1 1 24,6094 MHz 4.33 dem oce Bw 17.782217782 Wz
T2 1 842,4316 MHz 5.69 dom T2 1 842,3916 MHz 7.17 dom
L )i J L )i J -

Middle Channel

Middle Channel

Spectrum pectrum
Ref Level 23.70 dom  Offset 3.70 db = RBW 300 khz Reflevel 23.70 dom  Offset 3.70 dé & RBW 300 khz
o At 30dE SWT 18.9ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 189ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 dom CETEN] 12.13 B 20 dom CETEN] 12.77 B
836.7000 MHz| M 838.3780 MHz|
10 dBm ; c By 17.742257742 MHe| 10 dem 1 Onc 17.902007902 MHe|
e Pyl Wy P TR WA T AT Y
biata WA W e WV W f i
0 dém J’ = g i 0 dBm J +
|
-0 i ] -10di # |
| | \
-20 g8 — 20 d
4 ﬂ',-«"‘\ { Vil ﬂ,L“ 0 | ;
30 R0 AR A e
cauliiay T,
v
40 d -40 di
S0 ¥ 50
60 df -0 d
70 -70
OF B36.5 MHz 1001 pts Span 40.0 MHz CF 836.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 836.7 MHz 12.13 dBm M1 1 838,378 MHz 12.77 dBm
T 1 8271004 MHz 4.70 dBm Occ Bw 17.742257742 MHz 1 1 8270295 WMHz 6.55 dam Occ Bw 17.002007902 MHz
T2 1 844.6516 MHz 3.98 dBm T2 1 8449316 MHz 7.13 dom
L )i J L )i J -
pectrum & pectrum &
Ref Level 23.70 dom Offset 3.70 db @ RBW 300 khz Reflevel 23.70 dom  Offset 3.70 dé & RBW 300 khz
jo ALt 30dB  SWT 18.0 ps & VBW 1 MHz  Mode Auto FFT b ALL 30dB  SWT 18.9 ps & VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 dom CETEN] 9,62 abm] 20 dom CETEN] 11.60 dBm|
. 635.7230 MHez| M1 637.5610 MHz|
- . -
10 dBm - Occ By 17.822177822 MHe| 10 dBm + B OccBw oy 17.822177822 MHe|
R — \'"-,."/‘"‘m e "v‘f"*'(\/" 2 i “’\ AT A / V «-\Jﬂ”. Y Ve ‘\
J
0 dbm LA 0 dem f ¥ I b
|
-0 I‘ i -10 i f T
204 - 0 { |
520.gam v — 4 t
a0 doi T g s 0 do oA ! N
Wia RTRCASE e v ' -,
- e W)\ .
40 d 40 d T
) \
s0 A 50 \
= 5| i
Lt P
-60 o -e0d
70 -70
CF 839.0 MHz 1001 pts Span 40.0 MHz CF 839.0 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 835,723 MHz 9.82 dam M1 1 837,561 MHz 11.60 d8m
T 1 29,5295 MHz .43 dBm Occ Bw 17.822177822 MHz 1 1 829, 5694 MHz 5.35 dBm Occ Bw 17.822177822 MHz
T2 1 8473516 MHz +.12 dam T2 1 8473916 MHZ 5.21 dam
L )| J L )| J 2
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s=amranas. FCC RF Test Report Report No. : FG061509D

Conducted Band Edge

FR1 n5+66A / 5MHz / DFT-S OFDM BPSK

Lowest Band Edge / 1 RB Channel Power < -13dBm Pass

Spectrum L

Ref Level 30.00 dém  Offset 13.80 db Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

Limit ¢heck PABS
Line _$PURIOUS INE_ABS PARS
20 dém
I
10 dBm f |
oae /|
-10 dBm: ‘l
SPURIOUS_LINE_ABS |
-20 dBm N Ji
-30 dBm: t
il I /
-40 dBm w ,J
| [
|
2’ w Wl
-60 dBm I |
Start 815.0 MHz 3003 pts Stop 829.0 MHz
purious Emissions
Rangelow | RangeUp | RBW | Freguency | Ppowerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,95604 MHz -32.27 dBm -19.27 dB
823.000 MHz 824,000 MHz 50.000 kHz 823,99051 MHz -17.35 dBm -4.35 dB
824.000 MHz 529,000 MHz 100.000 kHz 824,27722 MHz 20.36 dBm -9.64 dB
- S —
Il G v
Date: 16.JUL.202 8 rz19

Lowest Band Edge / Full RB Channel Power < -13dBm Pass

Spectrum L=

Ref Level 30.00 dBm  Offset 13.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

Limit ¢heck PABS
Line _$PURIOUS INE_ABS PABS
20 dbm
10 dBm
I, i T I
o fr/«\r L L
-10 d&m I
-20 dBm !
‘ [
-30 dBm:
/
-40 dBm
-60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz
purious Emissions
RangeLow | RangeUp | RBW | Frequency | Ppowerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz §22,26074 MHz -36.23 dBm -23.23 dB
B823.000 MHz 824,000 MHz 50.000 kHz 823 95155 MHz -27.69 dBm -14.69 dB
824.000 MHz 829,000 MHz 100.000 kHz 827 48402 MHz 9.27 dBm -20.73 dB
- F—
1 I &
Date: 16.JUL.2020 08:36:11
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s=amranas. FCC RF Test Report Report No. : FG061509D

FR1 n5+66A / 5MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB Channel Power < -13dBm Pass

Spectrum L

Ref Level 30.00 dbm  Offset 13.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

SPURIGWIG QHBEKABS PABS

Line _$PURIOUS_) INE_ABS PARS

20 dém

10 dBm :

o ‘

-10 dem | Lh{

B

-20 dBm

-30 dBm:
-40 gam ‘"l,
L I
Mgt

-60 dBm

=

\'l‘%

o
=

Start 844.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Ppowerabs | ALimit
§44.000 MHz 549,000 MHz 100,000 kHz 848.63287 MHz 15,68 dBm -10.31 dB
£45.000 MHz 850.000 MHz 50.000 kHz 849.02847 MHz -17.15 dBm -4.15 dB
£50.000 MHz 860,000 MHz 100.000 kHz 850,02498 MHz -34.66 dBm -21.66 dB

L JC ) I e

Highest Band Edge / Full RB Channel Power < -13dBm Pass

Spectrum L=

Ref Level 30.00 dém Offset 13.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
SPURIGIG CHEEKABS PABS
Line _$PURIOUS INE_ABS PABS
20 dBm
10 dﬁmw WPJ
g
Jwy i
I
TlD dem:

e W
-50 dém M

Al

‘q"“”"‘ﬁ-\.u
60 dBm
Start 844.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions
RangeLow | RangeUp | RBW | Frequency | Ppowerabs | ALimit |
B844.000 MHz 843,000 MHz 100.000 kHz 84614036 MHz 9.48 dBm -20.52 dB
B849.000 MHz 850.000 MHz 50.000 kHz 84903147 MHz -24.97 dBm -11.97 dB
850.000 MHz 860.000 MHz 100.000 kHz 850 86414 MHz -40.33 dBm -27.33 dB
L I ] (I W
Dater 1 JUL. 2021 26
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saronas. FCC RF Test Report

Report No. : FG061509D

FR1 n5+66A / 5MHz / DFT-S OFDM QPSK

Lowest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum %

Ref Level 30.00 dém  Offset 13.80 db
SGL Count 1000/1000
@1 AvgPwr

Mode Auto Sweep

Limit ¢theck PaES
Line _$PURIOUS_|INE_ABS PABS

20 dbm
I

10 dBm if 11

0ds |
-10 dem ;( k

SPURIOUS_LINE_&BS 1
-20 dBm

-30 dBm: .

-40 dBm

s s M

-60 dBm

|
BRI

Start 815.0 MHz 3003 pts

Stop 829.0 MHz

purious Emissions

Rangelow | RangeUp | RBW | Freguency | Ppowerabs | ALimit

§15.000 MHz 823,000 MHz 100,000 kHz
B823.000 MHz 824,000 MHz 50.000 kHz
824.000 MHz 829,000 MHz 100,000 kHz

822,91608 MHz -31.56 dBm -18.56 dB
82399850 MHz -16.77 dBm -3.77 dB
824,36214 MHz 18.79 dBm -11.21 dB

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 30.00 dém  Offset 13.80 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PABS
Line _$PURIOUS INE_ABS PARS
20 dém
10 dBm » N
g™
N fﬂtﬂmﬂw b e w\l
-10 dBm:
SPURIOUS_LINE_ABS / |
-20 dBm |
/ !
-30 dBm:
I
-40 dBm L
e LY
gttty hwlfn
-60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz
purious Emissions
RangeLow | RangeUp | RBW | Frequency | Ppowerabs | ALimit
§15.000 MHz 823,000 MHz 100.000 kHz 822,48251 MHz -37.08 dBm -24.08 dB
823.000 MHz 824,000 MHz 50.000 kHz 823,99650 MHz -27.14 dBm -14.14 dB
£24.000 MHz 529,000 MHz 100.000 kHz 825,07143 MHz 2.27 dBm -21.73 dB
F—
1 (NN e
Dater 1 JUL. 202! a8 4 1
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saronas. FCC RF Test Report

Report No. : FG061509D

FR1 n5+66A / 5MHz / DFT-S OFDM QPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum L

Ref Level 30.00 dém Offset 13.80 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

SPURIGIG CHEEKABS PaES

Line _$PURIOUS_|INE_ABS PABS

20 dbm

10 dBm :

|

-10 dBm M

-20 dBm

IR

T=

im'f'“ JMJ i ' Y%M%

-60 dBm

Start 844.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Ppowerabs | ALimit

§44.000 MHz 549,000 MHz 100,000 kHz 848.68282 MHz 15.13 dBém -10.67 dB
£45.000 MHz 850.000 MHz 50.000 kHz 849.01548 MHz -16.28 dBm -3.28 dB
£50.000 MHz 860,000 MHz 100.000 kHz 850,10490 MHz -30.81 dBm -17.81 dB

L I J IR we

Date: 16.JUL.202 1

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum L=

Ref Level 30.00 dém  Offset 13.80 dB
SGL Count 100/100

Mode Auto Sweep

J10 dam

20 dBm |

30 dBm:

-40 dBm

-50 dém T

-60 dBm

Start 844.0 MHz 3003 pts Stop 860.0 MHz

@1 AvgPwr
SPURIGIG CHEEKABS PABS
Line _$PURIOUS INE_ABS PABS
20 dbm
10 dBm
A ATy

Spurious Emissions
RangeLow | RangeUp | RBW | Frequency | Ppowerabs | ALimit

B844.000 MHz 843,000 MHz 100.000 kHz 846,18032 MHz 9.04 dBm -20.96 dB
B849.000 MHz 850.000 MHz 50.000 kHz 84900050 MHz -25.37 dBm -12.37 dB
850.000 MHz 860.000 MHz 100.000 kHz 85003497 MHz -35.60 dBm -22.60 dB
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saronas. FCC RF Test Report

Report No. : FG061509D

FR1 n5+66A / 10MHz / DFT-S OFDM BPSK

Lowest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum L

Ref Level 0.00 dBm Offset 13.80 dB Mode Auto Sweep
SGL Count 1000/1000
@1 AvgPwr

Limit ¢heck PABS

Line EPURIOUS INE_ABS PABS
20 dBm N
10 dBm i

il

ode {
-10 dBm |

SPURIOUS_LINE_ZBS ‘J H

1

l

Wi
ll]

' Jllfu\'tﬂ W

Wll\‘ 'ﬁ"\U.M [ i
K [T

-60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Ppowerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 82284416 MHz -35.30 dBm -22.30 dB
823.000 MHz 824,000 MHz 100.000 kHz 823,99950 MHz -16.03 dBm -3.03 dB
824,000 MHz 934,000 MHz 100.000 kHz 824,37463 MHz 19.03 dBm -10.97 dB
L I J IR we
Date: 18.JUL.202 1 53

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum % [u%i]

Ref Level 30.00 dBm  Offset 13.80 dB Mode Auto Sweep
SGL Count 1007100

@1 AvgPwr

Limit ¢heck PABS

Line _$PURIOUS_|INE_ABS PABS
20 dbm

10 dBm

. i [ A S o gl Bt gl
Wiy AT U M R A

p—

SPURIOUS_LINE_&RS

-20 dBm ‘

-30 dBm l"l‘{b
40 dBm - " I
ot il

dem

-10 dBm T
1 \

-60 dBm

Start 815.0 MHz 3003 pts Stop 834.0 MHz

Spurious Emissions

RangeLow | RangeUp | RBW | Frequency | Ppowerabs | ALimit |
§15.000 MHz 823,000 MHz 100.000 kHz 822,42857 MHz -36.00 dBm -23.00 dB
823.000 MHz 824,000 MHz 100.000 kHz 823,97153 MHz -18.85 dBm -5.85 dB
£24.000 MHz 534,000 MHz 100.000 kHz 828,52048 MHz 10.23 dBm -19.77 dB
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s=amranas. FCC RF Test Report Report No. : FG061509D

FR1 n5+66A / 10MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB Channel Power < -13dBm Pass

Spectrum L

Ref Level 30.00 dém  Offset 13.80 db Mode Auto Sweep
SGL Count 1000/1000

@1 AvgPwr

SPURIGUEHEEKABS paks

Line _$PURIOUS_|INE_ABS PABS
20 dbm

10 dBm J’\

B —— . :
TP o

I UL h
AT O M
50 dBm
Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Ppowerabs | ALimit
£39.000 MHz 549,000 MHz 100,000 kHz 848,54545 MHz 15,45 dBm -10.55 dB
£45.000 MHz 850.000 MHz 100.000 kHz 849.00549 MHz -16.37 dBm -3.37 d8
£50.000 MHz 860,000 MHz 100.000 kHz 850,01499 MHz -35.43 dBm -22.43 dB
L I J IR we
Date: 18.JUL.202 1:55:586

Highest Band Edge / Full RB Channel Power < -13dBm Pass

Spectrum L=

Ref Level 30.00 dém  Offset 13.80 dB Mode Auto Sweep

SGL Count 1007100
@1 AvgPwr
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-60 dBm
Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions
RangeLow | RangeUp | RBW | Frequency | Ppowerabs | ALimit |
B839.000 MHz 843,000 MHz 100.000 kHz 843 47053 MHz 10.34 dBm -19.66 dB
B849.000 MHz 850.000 MHz 100.000 kHz 84999850 MHz -31.89 dBm -18.89 dB
850.000 MHz 860.000 MHz 100.000 kHz 850, 14486 MHz -33.72 dBm -20.72 dB
L I ] (I W
Dater 1 JUL. 202! )2:1 1
Sporton International (Shenzhen) Inc. Page Number : A78 of A331
TEL : 86-755-8637-9589 Report Issued Date : Aug. 24, 2020
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-EF009



SPORTON LAB.

FCC RF Test Report

Report No. : FG061509D

FR1 n5+66A / 10MHz / DFT-S OFDM QPSK

Lowest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum ¥

Ref Level 30.00 dBm
SGL Count 100071000

Offset 13.80 dB Mode Auto Sweep

Spectrum #
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Report No. : FG061509D

FR1 n5+66A / 10MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

: 10.JUL.2020 01:

02:11:13

UL. 2020

Spectrum [ spec L
Ref Level 0.00 dBm Offset 13,80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 13.80 dB Mode Auto Swasp
SGL Count 100,100 SGL Count 100100
@1 AvgPwr ®1 AvgPwr
Limit iheuk Limit LL\;»:\J\ PAES
ine _$PURIOUS_LINE_ABS ine _$PURIOUS_LINE_ABS PABES
-10 ddfE-L -10 ddfiE
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20 dB 20 dBm
-30 dBm -30 dBm
-40 dBm L] 40 dBm
| A 4 -~ R PR , A et
50 dem—f 50 dBm—1+
) "'
"E0 e "E0 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
90 dB 90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 815,000 MHz 100.000 kHz §14.80385 MHz -45.09 dem -33.08 de 30.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz -49.57 dam -36.57 d&
860.000 MHz 1.000 GHz 100.000 kHz 975.03497 MHz -54.57 dBm -41.97 d& 860.000 MHz 1.000 GHz 100.000 kHz $56.71329 MHz -54.85 dBm -41.85 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.63484 GHz -43.52 dBm -30.52 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.62734 GHz -44.03 dBm -31.03 d&
2.000 GHz 7.000 GHz 1.000 MHz 6.93576 GHz -29.25 dem -26.25 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.93626 GHz -39.63 dém -26.63 de
7.000 GHz 9.000 GHz 1.000 MHz B8.18345 GHz -41.70 dBm -28.70 dB 7.000 GHz 5.000 GHz 1.000 MHz 9.17496 GHz -41.40 dBm -28.40 dB
L JU J ( )t J L Ll

Highest Channel / 1RB

Spectrum L
Ref Level 0.00 dBm  Offset 13,90 db Mode Auto Sweep
SGL Count 100,100
@1 AvgPwr
Limit ¢heck PABS
.10 4dpE_BPURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS,
20 dB
-30 dBm
-40 dem
. P R e S
50dB Jr
-
ELS
-70 dBm
-20 dam
-90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |
30.000 MHz 815.000 MHz 100,000 kHz 33.33458 MHz -£5.50 dem
860.000 MHz 1.000 GHz 100,000 kHz 959.65035 MHz -54.75 dém
1.000 GHz 3.000 GHz 1.000 MHz 1.67908 GHz -43.63 dém
2.000 GHz 7.000 GHz 1.000 MHz 6.95776 GHz -29.58 dem
7.000 GHz 9.000 GHz 1.000 MHz 8.17496 GHz -41.66 dBm
L JU J L
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061509D

FR1 n5+66A / 20MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB

14.JUL.2020 @

Date:

Spectrum [ spec
Ref Level 0.00 dBm Offset 13,80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 13.80 dB Mode Auto Swasp
SGL Count 100,100 SGL Count 100100
@1 AvgPwr @1 AvgPwr
Limit iheuk Limit LL\;»:\J\
ine _$PURIOUS_LINE_ABS ine _$PURIOUS_LINE_ABS
-10 ddfE-L -10 ddfiE
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
B 20 dBm
-30 dBm -30 dBm
-40 dBm 40 dBm .
| " P p—— 1 » — ~ — J—
50 dB 50 dBm
IJ ‘I
&0 ds “60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
90 dB 90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 815,000 MHz 100.000 kHz 810.48851 MHz -54.75 dem -41.75 dg 30.000 MHz 815.000 MHz 100.000 kHz 808.13468 MHz -50.41 dam -37.41 dg
860.000 MHz 1.000 GHz 100.000 kHz 981.60839 MHz -54.89 dBm -41.89 dB 860.000 MHz 1.000 GHz 100.000 kHz $86.92308 MHz -54.92 dBm -41.92 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51587 GHz -43.90 dBm -30.90 d& 1.000 GHz 3.000 GHz 1.000 MHz 1.65459 GHz -42.33 dBm -20.33 dB
2.000 GHz 7.000 GHz 1.000 MHz 6.91426 GHz -29.55 dem -26.55 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -39.24 deém -26.24 d&
7.000 GHz 9.000 GHz 1.000 MHz 8.94326 GHz -41.72 dBm -28.72 dB 7.000 GHz 5.000 GHz 1.000 MHz 8.18345 GHz -41.68 dBm -28.68 dB

Highest Channel / 1RB

: 16.

JUL.2020

05:45:45

Spectrum L
Ref Level 0.00 dBm Offset 13,80 dB Mode Auto Sweep
SGL Count 100,100
@1 AvgPwr
Limit ¢heck PABS
.10 ddpR—_BPURIOUS LINE_ABS PABS
SPURIOUS_LINE_ABS,
-20 dB
-30 dBm
-40 dem
- ™ SE——
1 gt
50 de ¢
L
fm
-70 dBm
-20 dam
-90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100,000 kHz 208.52609 MHz -£1.76 dem -38.76 dB
860.000 MHz 1.000 GHz 100.000 kHz 947.34266 MHz -55.45 dBm -42.45 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65909 GHz -44.27 dBm -31.27 d&
2.000 GHz 7.000 GHz 1.000 MHz 6.95376 GHz -40.28 dem -27.28 de
7.000 GHz 9.000 GHz 1.000 MHz 8.89378 GHz -42.50 dBm -29.50 dB
L JU J L L
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.. FCC RF Test Report

SPORTON LA

Report No. : FG061509D

FR1 n5+66A / 20MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Spectrum

Spec

Ref Level 0.00 dém

Offset 13.80 dBb

Mode Auto Swasp

Ref Level 0.00 dBm Offset 13,80 dB Mode Auto Sweep
SGL Count 100,100 SGL Count 100100
@1 AvgPwr @1 AvgPwr
Limit iheuk Limit LL\;»:\J\
_10 kdne EPURIOUS_LINE_ABS _10 &dne FPURIOUS | INE_ABS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
de 20 dBm
-30 dBm -30 dBm
-40 dBm - a 40 dBm — A
) Bt S 1 1 - e M
50de 50 dBm—-
Ty e
E0 0B “E0 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
90 dB 90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 815,000 MHz 100.000 kHz 809.31159 MHz -50.81 dém -37.81 dB 30.000 MHz 815.000 MHz 100.000 kHz 814,80385 MHz -45.56 dam -32.56 dg
860.000 MHz 1.000 GHz 100.000 kHz 960.90909 MHz -54.85 dBm -41.85 dB 860.000 MHz 1.000 GHz 100.000 kHz $71.81818 MHz -54.66 dBm -41.66 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.94826 GHz -43.90 dBm -30.90 d& 1.000 GHz 3.000 GHz 1.000 MHz 1.65459 GHz -42.51 dBm -20.51 dB
2.000 GHz 7.000 GHz 1.000 MHz 6.92026 GHz -29.52 dem -26.52 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.93476 GHz -39.29 dém -26.39 d&
7.000 GHz 9.000 GHz 1.000 MHz B8.87778 GHz -41.64 dBm -28.64 dB 7.000 GHz 5.000 GHz 1.000 MHz 8.94376 GHz -41.71 dBm -28.71 dB
JUL.2020 03:57:13 Date: 14.JUL.2020 03:40:07
Highest Channel / 1RB
Spectrum L
Ref Level 0.00 dBm Offset 13,80 dB Mode Auto Sweep
SGL Count 100,100
@1 AvgPwr
Limit ¢heck PABS
.10 ddpR—_BPURIOUS LINE_ABS PABS
SPURIOUS_LINE_ABS,
-20 dB
-30 dBm
-40 dem - — e
50 dB J ™
G
-70 dBm
-20 dam
-90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
30.000 MHz 815.000 MHz 100,000 kHz £12.84233 MHz -£6.50 dem -43.50 d&
860.000 MHz 1.000 GHz 100.000 kHz 965.52448 MHz -55.50 dBm -42.50 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96326 GHz -44.65 dBm -31.65 dB
2.000 GHz 7.000 GHz 1.000 MHz 6.93076 GHz -40.46 dem -27.46 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.37816 GHz -42.33 dBm -29.33 dB
L JU J L L
: 16.JUL.2020 05:47:06
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saronas. FCC RF Test Report

Report No. : FG061509D

Frequency Stability

Test Conditions NR n5+66A (BPSK) / Middle Channel Limit
BW 20MHz i
Temperature \Voltage

(°C) (Volt) De(z;:)ar:i;)n Result
50 Normal Voltage 0.0015
40 Normal Voltage 0.0012
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0019
10 Normal Voltage 0.0011
0 Normal Voltage 0.0013

-10 Normal Voltage 0.0015 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0013
20 Battery End Point 0.0015

Sporton International (Shenzhen) Inc.
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saronas. FCC RF Test Report

Report No. : FG061509D

5G NR n25

NSA

Peak-to-Average Ratio

Mode FR1 n25+12A / 20MHz / DFT-S OFDM
Mod. P1/2 BPSK P1/2 BPSK QPSK QPSK Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.23 5.16 5.22 5.54
Middle CH 4.2 3.88 5.42 6.26 PASS
Highest CH 4.75 4.46 5.59 51
Sporton International (Shenzhen) Inc. Page Number 1 A92 of A331
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061509D

FR1 n25+12A / 20MHz / DFT-S OFDM

Pl/2 BPSK

QPSK

Lowest Channel / 1RB

Lowest Channel / 1RB

Spectrum

v
Ref Level 24.70 dém  Offset 4.70 d& Ref Level 24.70 dam  Offset +.70 d&

o att 300E AQT 1ms @ RBW 20 MHz o att a0 dE AQT Lms @ RBW 20 MHz

SGL SGL

@155 View @155 View

S

=
M -
N
04 04
\\ RN \\ "
1E- E !
1
\ l \

= T I T & T i %

1E- 1E-

(CF 1.86 GHz ean Pwr + 20.00 dB (CF 1.86 GHz ean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function samples: 64000 c ary C Function samples: 64000

Mean | Poak crest | 10% | 194 | ©0a% | 0.01% | Mean | peak | crest | 0% | 104 | ©0a% | 0.01% |
Trace 1 | 15.51dém 2373 dém 4.28 dB 2.46 dB 3.77 dB 4.23 db 4.25 0B Trace 1 | 15.19 dm | 24.59 dBm 5.40 dB 2.58 dB 4.72 a8 5.22 db 5.35 db
—_ —
i Y il T

L )it J L - L )it J -

Middle Channel / 1 RB

Middle Channel / 1 RB

Spectrum

Ref Level 24.70 dém  Offset 4.70 d& Ref Level 24.70 dam  Offset +.70 d&

lo Att 3008 AQT 1ms @ RBW 20 MHz lo Att 30 d8 AQT 1ms @ RBW 20 MHz
SGL SGL

@155 View @155 View

§
0.0
-
X 3 X
‘. \
1E- 1E-
‘ 1
R \; \;
1E- 1E-

CF 1.8825 GHz

ean Pwr + 20.00 dB

Complementary Gumulative Distribution Function

Samples: 54000

CF 1.8625 GHz
Complementary Cumulative Distribution Function

ean Pwr + 20.00 dB
Samples: 54000

Mean | Poak crest | 10% | 106 | 0a% | 0.01% | Mean | Peak crest | 0% | 104 | ©ase | o010 |
Trace 1 [ 19.34 dem | 23.64 dem 4.30 08 2.38 dB 3.77dB 4.20 0B 4.32 6B Trace 1 | 1671 dem | 24.32 dBm 5.50 db z.41da 470 d8 5.42 0B 5.62 db
—_— —_—
— ) T = — ! T o

Highest Channel / 1 RB

Highest Channel / 1 RB

Spectrum = Spectrum =
Ref Level 24.70 dom  OHset +.70 db Ref Level 24.70 dom  Offset +.70 db
o At 0GR AQT 1ms @ RBW 20 MHz 3048 AQT 1ms @ RBW 20 MHz
SGL
(@153 view
0.0 0.0 -
X - ! o
‘\. X \.‘ e
| Y
1E- i 1E- v
\ \
1E- - — 1E- - —
1E- 1E-
CF 1,905 GHz ean Pir + 20.00 dB CF 1,905 GHz ean Pwr + 20.00 dB
Complementary Gumulative Distribution Function Samples: 54000 Complementary Cumulative Distribution Function Samples: 54000
Mean | Peak Crest | 0% | 10% | ©0a% | o0.01% | Mean Peak | crest | 0% | 104 | ©0a% | o0.01% |
Trace 1 | 18.00 dem | 23.73 dem 4.82 48 2.90 d8 4.23 dB 4.75 0B .64 6B Trace 1 | 18.98 dem | 24.75 dBm 5.77 d8 2.49 da 4.75 d8 5.50 dB .77 68
I— I— —
[ T ) ] ( )i J GHE -
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Report No. : FG061509D

FR1 n25+12A / 20MHz / DFT-S OFDM

Pl/2 BPSK

QPSK

Lowest Channel / Full RB

Lowest Channel / Full RB

Spectrum k2 i
Ref Level 24.70 dém  Offset 4.70 d& Offset .70 d&
o att 300E AQT 1ms @ RBW 20 MHz QT Lms @ RBW 20 MHz
SGL
@155 View
04 = \
-,\ i N i
\ A}
1E 3
1
1 \n
! 3 \ 3
|
1E- \
\ ) L
(CF 1.86 GHz ean Pwr + 20.00 dB ean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function samples: 64000 Function samples: 64000
Mean | peak | crest | 10% | 194 | ©0a% | 0.01% | | peak | crest | 0% | 104 | ©0a% | 0.01% |
Trace 1 | 20.10 dém | 25.46 dem 5.35 b 2.72 dB 4.38 dB 5.18 db 5.30 0B 26.28 dBm 5.62 db 2.70 dB 4.70 A8 5.54db 5.71dB
—_
il Y T
L e J L - ra

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum =

Ref Level 24.70 dém  Offset 4.70 d& Offset .70 d&
lo Att 3008 AQT 1ms @ RBW 20 MHz AQT 1ms @ RBW 20 MHz
SGL
@155 View

1E- &

1E-
CF 1.8625 GHz ean Pir + 20.00 dB
Complementary Gumulative Distribution Function Samples: 54000

Mean | peak | crest | 10% | 106 | 0a% | 0.01% |

Trace 1 | 21.08 dem  25.12 dBm 4.04 08 160 d8 3.42.dB 3.68 db 4.00 0B

—_—
| y

L L J 1 o

ean Pwir + 20.00 dB

Complementary Cumulative Distribution Function Samples: 54000

Peak |  crest | 0% | 104 | 0a% | 0.01% |
26.10 dBm 5.56 0B 3.01d8 5.22 dB 5.26 0B 5.45 08
)| (|| L

Highest Channel / Full RB

Highest Channel / Full RB

Spectrum =

Ref Level 24.70 dom  OHset +.70 db Offset +.70 db
o At 0GR AQT 1ms @ RBW 20 MHz AQr 1ms @ RBW 20 MHz
SGL
(@153 view
\ s 5\ o8
1 Y
1E-
! j
y
\ \ \ \
1E- T T T l T
= |
CF 1,905 GHz ean Pir + 20.00 dB ean Pwr + 20.00 dB
Complementary Gumulative Distribution Function Samples: 54000 Complementary Cumulative Distribution Function Samples: 54000
Mean | Peak | crest | 0% | 10% | ©0a% | o0.01% | Peak | crest | 0% | 104 | ©0a% | o0.01% |
Trace 1 20.52 dBm 25,22 dBm 4.70 dB 2.43 dB 4.03 dB 4. 4.64 dB 26.27 dBm 5.56 dB 2.35 d8 4.29 d8 5.10 dB 5.36 dB
I—
| ! I
L JL J oK i

J
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26dB Bandwidth

Mode FR1 n25+12A : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz SMHz 10MHz 10MHz 20MHz 20MHz
Mod. PI/2 BPSK QPSK PI/2 BPSK QPSK PI/2 BPSK QPSK
Lowest CH 4.71 4.71 9.21 9.49 18.62 18.66
Middle CH 4.69 4.99 9.25 9.43 18.58 18.78
Highest CH 4.79 4.69 9.47 9.25 18.82 18.78
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SPORTON LAB.

FCC RF Test Report

Report No.

FR1 n25+12A / 5MHz / DFT-S OFDM

: FG061509D

pectrum & pectrum &
Ref Level 24.70 dom  Offset 4,70 db = RBW 100 khz Reflevel 24.70 dom  Offset +.70 d& & RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
20 dBm- M1[1] " 14.55 dBm| 20 dam M1[1] 14.24 dBm]
Y 1.85458800 GHz| b Lanzannn el
- s P e A ) " A
10 dBm PN \EFAWAYA T T ANPVAPRA 26.00 dB| 10 dBm A mvf‘ [ SN A 26.00 dB|
IR iy ew LAY +.715000000 MHZ A N YBw iRy +.715000000 MHZ
ad [f Q factor 393.9| 0 Ir Q factor ] 392.9|
10 ff 10 \{' L
i {
204 1 -20d
Il ™ _JJ -
a0 -30
y 7 W, A A AT o I o
Y s N P P r T AT
o o 2 -40 di
50 df -50 i
-60 o -60 di
-70 df 70 df
OF 1.8525 GHz 1001 pts Span 10.0 MHz CF 1.8525 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 1.854568 GHz 14.55 dam ndé down 4.715 MHz M1 1 1.85244 GHz 14.24 dBm ndé down 4.715 MHz
T 1 1.850132 GHz -11.74 dam e 26.00 ds T 1 1.850132 GHz -12,94 dam e 26.00 ds
T2 1 1.854848 GHz -12.43 dBm Q factor 393.3 T2 1 1.854848 GHz -12.79 dBm Q factor 392.9
L )| ) wa L hi )| ) wa
Spectrum pectrum
Ref Level 24.70 dom  Offset 4,70 db = RBW 100 khz Reflevel 24.70 dom  Offset +.70 d& & RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
20 dem N GETEN] 14.66 dBm| 20 dam i R 14.93 dBm|
T 1.80160100 GHe] T 1.86207000 GHz]
A A Al o \ N L v vy N
10 dBm AW L AT i,/ wu‘ff'\" 26.00 dB| 10 dam - vaal Ykl Wil L7 AR S, 26.00 dB|
f " ! +.695000000 MHZ| L} TBw Y +.995000000 MHZ|
0d JI Q factor \ +00.7] D If Q factor 976.0}
r |2 Ty
-10 { 4 -10 7
I J X
] \ / \,
-20 d n T 20 d -
Al 'Ib«\, ! b
-30 L Sl 30 o &
Syedion epwy oy Y ¢ "\J VavAa CAVAS LA VATASY
L a0
50 df -50 i
-60 o -60 di
-70 df 70 df
OF 1.8025 GHz 1001 pts Span 10.0 MHz CF 1.8825 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1.881601 GHz 14.66 dBm ndB down 4,695 MHz M1 1 1.88207 GHz 14.93 dBém ndB down 4,095 MHz
T 1 1.880142 GHz -11.82 dam nd2 26.00 d& 1 1 1.880042 GHz -11.02 dam nd2 26.00 d&
T2 1 1.884838 GHz -10.72 dBm Q factor 400.7 T2 1 1.885037 GHz -11.02 dam Q factor 376.8
L J ) ( )i J )
pectrum & pectrum &
Ref Level 24.70 dém  Offset +.70 db & RBW 100 kHz Ref Level 24.70 dom  Offset +.70 0B & RBW 100 kHz
jo ALt 30dB  SWT 10 ps & VBW 300 kHz  Mode Auto FFT b ALL 30dB  SWT 19 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
20 dBm- . M1[1] 14.39 dBm| 20 dam LTy 14.71 aBm]
1.91208000 GHe] % 1.91372900 GHg]
Al TATYATA Al AWaYs A AN ; "
10 dBm FiS CaraTHaYA Tl \mm\/ AT 26.00 dB| 10 dBm - A RN 26.00 db|
Br \ 4795000000 MHz I 5 B \ +.695000000 MHz
ad f Q factor 998.7] D [ Q factor \I +07.6}
B .
-10 J[ -10 {‘ t
4 | ‘ 1
20 d — o -20
t I A A i
Do L N 1 \n A 1N / A
[y " ® ATV
40 o -40 df
-50 df -50 df
-60 o -60 di
-70 df 70 df
OF 1.9125 GHz 1001 pts Span 10.0 MHz CF 1.9125 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.91208 GHz 14.39 dBm ndB down 4,795 MHz M1 1 1.913720 GHz 14.71 d8m ndB down 4,695 MHz
T 1 1.910102 GHz -11.21 dam nd@ 26.00 d& 1 1 1.910142 GHz -2.60 dBm nd@ 26.00 d&
T2 1 1.914898 GHz -11.43 dBm q factor 398.7 T2 1 1.914838 GHz -10.70 dBm q factor 407.6
L J ) ( )i J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061509D

FR1 n25+12A / 10MHz / DFT-S OFDM

PI/2 BPSK

QPSK

Lowest Channel

Lowest Channel

pectrum & pectrum &
Ref Level 24.70 dom  Offset +.70 db = RBW 100 khz ReflLevel 24.70 dom  Offset +.70 dé & RBW 100 kHz
o At 30dE SWT 37.09ps @ VBW 300kHz  Mede auto FFT o Att 30dE SWT 379 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
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